PACKAGE LEAFLET: INFORMATION FOR THE USER

Sublingual Modafil MD 200mg (Modafinil)



What Is Modafil MD 200 mg?

There are over 20 generic versions of Provigil, but Modafil MD is one with a difference. While it was designed to treat excessive daytime sleepiness caused by sleep disorders such as narcolepsy and others, it has a somewhat faster onset of effects because it is administered sublingually. Thus, it becomes faster-acting and yields more improved results.

What's more, unlike the rest generic "smart drugs," Modafil MD is somewhat sweet to the taste. It features a special coating with a spearmint flavor. This fact, coupled with its distinct mode of administration, is making it quickly rise in popularity.

Modafil MD is available in strengths of 100 mg and 200 mg. However, the 200 mg dose is the most readily available strength in online stores. Outside its prescription use, it is used off-label to increase alertness, focus, and productivity.

How Does Modafil MD Work?

The exact way <u>Modafil 200 mg</u> works is not well known even though it has been proven to be active and safe for use. However, most professionals believe that it eliminates excessive sleepiness by regulating the release of orexin neuropeptides and histamine, which are linked to mood, attention, motivation, and energy levels.

It is thought to increase alertness by regulating the level of dopamine – a neurotransmitter that transports neurons in parts of the brain that regulate cognition and also have a slight influence on wakefulness.

How to Take It Correctly?

Before taking this medicine, consult your doctor in and take it in the dose and duration, as advised. Do not handle the tablets with wet hands. Modafil MD 200 mg tablet may be taken with or without food. The dosage is based on the purpose of treatment.

On the other hand, the time of administration may vary based on the condition to be treated. If the purpose of taking it is to treat narcolepsy and obstructive sleep apnea, use one tablet sublingually in the morning. Whereas, if the purpose of using it is to treat shift work sleep disorder, take one tablet about an hour before the start of a work shift.

Do not take Modafil MD alongside other medicines unless advised by your doctor. This drug is orally administered and should not be overdosed.

It is important to note that the results based on the use of this drug may vary from user to user.

Wondering About Possible Side Effects?

Modafil MD poses risks of side effects, and while some of them are mild, others are severe. Luckily the common ones are usually mild and disappear after using the drug for a while.

The common adverse reactions associated with this drug include dizziness, nausea, headache, loss of appetite, upset stomach, back pain, runny nose.

On the other hand, the severe side effects include irregular heartbeat, chest pain, confusion, and hallucinations. Seek urgent medical attention if any of these adverse reactions are noticed, or if the mild ones persist.

About Interactions

All pills interact differently for people. You may check all the possible interactions and follow instructions, as written on the drug leaflet. Do not take Modafil MD with the following drugs:

- · carbamazepine (Tegretol);
- · desipramine (Norpramin);
- · hormonal contraceptives (i.e. Micronor);
- · warfarin (Coumadin);
- propranolol (Inderal);
- phenytoin (Dilantin);
- Clopidogrel;
- Deflazacort;
- Ranolazine;Fentanyl;
- Bosutinib;
- Armodafinil-based drugs.

Do not take this drug with alcohol as it may lead to a blackout. Besides fatty foods that can slow down the onset of effects, no other food is known to interact with Modafil MD. Consult a doctor before using this drug.

Customer Reviews

Modafil MD is a potent drug with multiple health benefits. It's useful in treating various sleep-deprived health conditions as well as boosting productivity.

Most users respond positively with little to no serious side effects. The majority of them have given it a thumbs up based on its efficacy and tolerability. This drug may be very beneficial to people whose work involves repetitive tasks that require focus and alertness for long periods.

Buy Cheap Modafil MD 200mg Online OTC

Modafil MD can be found listed on a lot of online pharmacies. However, because there are many fraudulent vendors that sell low quality or counterfeit versions, it is advisable to buy from only reputable ones.

If you'd love to get authentic pills, quality services, and feedback, as well as fast delivery all at an affordable price, then you can bank on <u>Afinil</u>.

We're a reliable e-pharmacy that offers <u>excellent discounts</u> via coupon codes and vouchers. We also provide <u>modafinil & armodafinil free trial samples</u> so that you can test the efficacy of our products before buying. All our customers who spend over \$180 on our store are entitled to <u>free shipping</u> via Express Mail Service.

Buy now, and get your product delivered to your doorstep.